
FISHERMAN BAY SEWER DISTRICT 

Old Fish Bay Lumber Building  

295 Village Road, # 101 

P O Box 86 

Lopez Island, Washington  

98261 

GENERAL SEWER PLAN & FACILITIES PLAN 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  
 

 
Prepared By: 

WILSON ENGINEERING, LLC 
805 Dupont Street, Suite #7 

Bellingham, Washington 98225 
(360) 733-6100 

Project # 2020-105 
W:\2020\2020-105 FISHERMAN BAY GSP&FP\REPORT\FISHERMAN BAY GSP.DOCX 

 
 

September 2021 
  

November 2021



  

 

  



 
 

FISHERMAN BAY SEWER DISTRICT 

 

GENERAL SEWER PLAN & FACILITIES PLAN 
 

 

 

 

Prepared for: 

 

Fisherman Bay Sewer District 

 

 

By: 

 

Wilson Engineering, LLC 

 

 

                

 

 

 
[...]
FBSD – GENERAL SEWER PLAN & FACILITIES PLAN 6.2 - Sewer Collection Capital Improvement Projects 

55 

According to available records, the following locations do not currently have isolation valves and 

valves should be added: 

• Intersection of Lopez Rd and Weeks Rd 

• Intersection of Weeks Rd and Washburn Pl 

• Intersection of Fisherman Bay Rd and Normandy Ln 

Capacity or Condition Related Projects 

As part of this plan a hydraulic analysis of the collection system main piping was performed, see 

Appendix H for more information. Based on this analysis there are a few pipe improvement 

projects that are identified, which are shown in the following table. 

 Table 6-1:  Piping Upgrade Projects 

No. Location Description 
Anticipated 
Timing of 
Deficiency 

1 WWTP Influent Line 
Replace 250 LF of 4-inch PVC with 10-inch HDPE; Add/replace 
isolation valves, clean outs, and appurtenances;  
Coordinate with WWTP upgrades. 

Now 

2 

South Loop Trunk / 
Lopez Rd between 
WWTP and Weeks 

Point Way 

Replace 1,900 LF of 4-inch PVC with 8-inch HDPE; Add/replace 
isolation valves, clean outs and appurtenances.  

439 ERUs, approx.  
year-2025 

3 
East Loop Trunk / 

WWTP to Fisherman 
Bay Rd 

Replace 1,350 LF of 4-inch PVC with 8-inch HDPE; Add/replace 
isolation valves, clean outs and appurtenances. 

540 ERUs, approx. 
year-2032 

4 Milagra Ln 
Replace 1,200 LF of 2-inch PVC with 4-inch HDPE; Add/replace 
isolation valves, air release/vacuum valves, clean outs and 
appurtenances. 

19 ERUs, approx. 
year-2028 

5 
East Loop Trunk / 

Fisherman Bay Rd, 
Sunset to Lopez 

OPERATIONAL FLEXIBILITY PROJECT: Replace 2,300 LF of 
4-inch PVC with 8-inch HDPE; Add/replace isolation valves, air 
release/vacuum valves, clean outs and appurtenances. 

N/A. Install approx. 
year-2039 

 

Project No. 1 should be installed concurrent with the WWTP Upgrades. Projects 2, 3, and 4 are 

highly dependent on growth, and are currently scheduled based on District-wide projected growth 

of 3% per year. Growth should be monitored and these projects moved to earlier or later in the 

schedule as appropriate. The above improvement projects also provide adequate capacity to 

allow for the two areas of potential growth outside of the District boundaries as discussed in 

Chapter 5. Project No. 5 is not required from a capacity standpoint, assuming that the East Loop 

Trunk and South Loop Trunk are operated with both loops fully operating and functional. This 

project would allow for operational flexibility by providing adequate capacity for buildout peak hour 

flow to the plant with the South Loop Trunk out of operation. Because the project is only an 

operational flexibility project, it is planned for many years out.  

One additional nominal deficiency was identified in the hydraulic analysis. The Weeks Point Way 

main is at capacity (based on pipe velocity of slightly higher than 5 ft/s) and a TDH of just under 

the criteria limit of 200-ft. This branch main is fully developed with no additional future growth. At 

the time of this report preparation, the District has secured grant funding and is in the preliminary 

phases of replacing this main. Thus, the project is not included in this Plan. 

 

 



 

FBSD – GENERAL SEWER PLAN & FACILITIES PLAN 6.3 - Wastewater Treatment Alternatives Evaluation 

56 

Developer Extension Projects 

The District will review applications by Developers to extend District sewer facilities. The District 

requires the Developer to provide engineered plans prepared in accordance with the District 

Standards, and requires regular inspections to ensure installation is according to the approved 

plans. 

One potential project within the next 20 years is a developer extension along Hummel Lake Road, 

An 11 acre parcel along here was recently purchased. 

Utility Local Improvement Projects 

The District will review any petition from property owners for extension of sewer service. Under 

certain conditions, the District may install new facilities for specific areas under the Utility Local 

Improvement District (ULID). ULID funded projects are paid for by the property owners within the 

ULID, either in lump sum or over time (with interest). 

6.3 - Wastewater Treatment Alternatives Evaluation 

The purpose of this section is to identify and describe the improvement alternatives to the existing 

wastewater treatment facilities.  The goal of this evaluation is to select an alternative that is cost 

effective, reliable and low maintenance, fits within site constraints, and has effective treatment 

and capacity for current and future flows and loadings. 

Design Criteria 

As described in Chapter 4.0, the current plant is at or nearing its end-of-life.  Components of the 

plant are between 15 and 42 years old.  To address the aging infrastructure and the need for 

future nutrient removal, a significant upgrade to the wastewater treatment plant is needed. The 

tables below identify the design criteria used for sizing and evaluating wastewater facility 

alternatives. 
 Table 6-2:  Current Permitted Influent Flow / Loading Limits 

Current Permitted Facility Load Limits 

Maximum Month Design Flow (MMDF) 0.053 MGD 

CBOD5 Influent Loading for Maximum Month 66 lb/day 

  

Table 6-3:  Existing Influent Flows and Loadings 

  Flow BOD TSS Ammonia* TKN* 

  (MGD) (lb/day) (mg/L) (lb/day) (mg/L) (lb/day) (mg/L) (lb/day) (mg/L) 

ADF 0.030 29 114 7 25 16.8 61.2 19.7 71.7 

MMDF 0.053 75 170 23 34     

Max Day 0.177 75 51 23 16     

PHF 0.354 75 25 23 8     

PIDF 0.707         
*Influent Ammonia and TKN data come from quarterly influent samples. 

 Table 6-4:  Future (2043) Influent Design Flows and Loadings 
 Flow BOD TSS Ammonia TKN 

  (MGD) (lb/day) (mg/L) (lb/day) (mg/L) (lb/day) (mg/L) (lb/day) (mg/L) 

ADF 0.060 57 114 14 26 113 61.2 132 71.7 



 

FBSD – GENERAL SEWER PLAN & FACILITIES PLAN 6.3 - Wastewater Treatment Alternatives Evaluation 

57 

MMWWF 0.105 148 170 45 34     

Max Day 0.349 148 51 45 15     

PHF 0.698 148 25 45 8     

PIDF 1.40         

Future Max Day flow was calculated by multiplying Average Daily Flow by 5.36, which is the 

observed peaking factor of existing influent flows. 

Peak Hourly Flow was calculated by multiplying Max Day Flow by 2.0.  Recorded peak hourly 

flows were not used as the flow metering system has shown to be inaccurate at peak flows.  This 

equates to an Hourly to Average Daily Flow peaking factor of 10.7. 

Peak Instantaneous Design Flow was calculated by multiplying Peak Hourly Flow by 2.0.  

Recorded peak instantaneous flows were not used as the flow metering system has shown to be 

inaccurate at peak flows.   

 Table 6-5:  Additional Effluent Design Criteria 

Parameter Limit Condition 

pH range 6-9 Min-Max (Std. Units) 

Fecal Coliform 200/100 mL Monthly Geometric Mean 

Fecal Coliform 400/100 mL Weekly Geometric Mean 

BOD 30 mg/L 
Ave Monthly (85% 

Removal) 
 45 mg/L Ave Weekly 

TSS 30 mg/L 
Ave Monthly (85% 

Removal) 
 45 mg/L Ave Weekly 

Design Population 
(ERUs) 

746  

Total Inorganic 
Nitrogen (TIN) 

10 mg/L  

Treatment Alternatives 

Four treatment alternatives have been evaluated in this report based on Cost Effectiveness 

(Engineering, Construction and Operations), Treatment Effectiveness, Operations and 

Maintenance Demands, and Site Layout. 

The four treatment alternatives evaluated are: 

1. Alternative 1 - Activated Sludge (AS) with Biological Nutrient Removal (BNR) (i.e., Aeromod) 

2. Alternative 2 – Activated Sludge (AS) with Biological Nutrient Removal (BNR) (i.e., Smith & 

Loveless) 

3. Alternative 3 - Lagoon Upgrades with Biological Nutrient Removal (BNR) (i.e., Triplepoint) 

4. Alternative 4 - Integrated Fixed Film Activated Sludge (IFAS) with Biological Nutrient Removal 

(BNR) (i.e., STM-Aerotor) 

Alternative treatment facility locations were not considered due to high anticipated costs of 

relocating, existing collection system configuration, availability of land at the existing plant site, 

and lack of available land in other locations. 

All treatment alternatives were evaluated to meet the design criteria presented in tables 6-2 

through 6-5.    



 

FBSD – GENERAL SEWER PLAN & FACILITIES PLAN 6.3 - Wastewater Treatment Alternatives Evaluation 

58 

For each alternative, other improvements are shown to complement the proposed alternative.  

These improvements are not required for all alternatives, but are shown to explain the sequence 

of treatment and how each alternative would function within the entire treatment plant.  These 

major improvements, which are discussed in more detail in section 6.4, are listed below. 

Improvements shown with each alternative: 

1. Conversion of the Pretreatment Anaerobic Cell to influent equalization basin 

2. Conversion of L-2 lagoon to biosolids stabilization basin (Required for Alt. 2 & 4, not 

included with Alternative 3) 

3. New operations building for UV disinfection, aeration blowers, and lab. 

4. Upgrade and continue treatment with the constructed wetland (Required for Alternative 

3) 

Plant Classification 

Per WAC 173-230-330, each alternative would have the following classification criteria based on 

a design flow less than 1 MGD: 

Alt. 1 – Activated Sludge with BNR = Classification II 

Alt. 2 – Extended Aeration with BNR = Classification II 

Alt. 3 – Lagoon Upgrade with added BNR = Classification I 

Alt. 4 – IFAS with BNR = Classification II 

In addition, wetland treatment with a design flow less than 1 MGD requires Classification I. 

Alternative 1 – Activated Sludge 1 with Biological Nutrient Removal (BNR) – 

Aeromod System 

Process Description 

The Aeromod SEQUOX process, is an activated sludge process that uses cyclical aeration to 

achieve biological nutrient removal. The treatment process consists of an anoxic selector tank, 

two stages of aeration basins, two clarifier tanks, and two aerobic digester tanks. 

Influent combines with return activated sludge (RAS) in the anoxic selector tank before it flows 

into the first stage aeration basin. Aeration in the first and second stage is turned on and off on a 

2-hour cycle for BOD removal and nitrification in aerobic conditions, and denitrification in anoxic 

conditions. The sequence of aeration in the first stage aeration basin is opposite to that of the 

second stage, which results in a plug flow process with sequential nitrification/denitrification 

reactions. Aeration is by coarse bubble diffusers installed on the basin floor. 

Similar to a conventional activated sludge process, flow enters the clarifier from the second stage 

aeration basin, where the solids settle to the bottom and clear effluent is collected from the surface 

and sent to UV disinfection.  

Waste activated sludge (WAS) is sent from the second stage aeration tank to the aerobic digester 

tank. During the wasting events, supernatant from the digester is decanted back to the aeration 

basin over a fixed level weir. Digested sludge can be periodically transferred to a repurposed L-2  



 

FBSD – GENERAL SEWER PLAN & FACILITIES PLAN 6.3 - Wastewater Treatment Alternatives Evaluation 

59 

Costs (Construction / Operations & Maintenance) 

The estimated costs for this option, including contingency, sales tax, and engineering, were 

determined to be approximately $4.1 million.   The significant costs for this alternative are the 

excavation, backfill, concrete, and installation of the Aeromod system. 

The annual operations and maintenance costs for this alternative are very low.  The main 

operating cost is the power required to run the blowers for aeration.  It should be noted that for all 

four alternatives the operations costs are similar and not a significant factor when comparing the 

alternatives. 

The net present worth 22-year life cycle cost for this alternative is $8,972,803.  

Treatment Effectiveness 

The effluent from the Aeromod system is estimated to be less than 10 mg/L BOD5, 10 mg/L TSS, 

1 mg/L ammonia as TKN, and 5 mg/L TIN. When configured with chemical addition, the process 

may be able to achieve 3 mg/L TIN limits; however, this limit is not common and could be difficult 

to achieve year round with STEP influent.  The Aeromod process uses a long hydraulic retention 

time (HRT) and solids retention time (SRT), which makes the system more forgiving to shock 

loads and hydraulic surges than conventional activated sludge. Considering the variable flows 

and loadings at Fisherman Bay, this process would help maintain effluent quality throughout the 

entire year. 

The Aeromod system has a long list of installations in the US.  From conversations with operators 

the system is effective and easy to operate and maintain. 

The Aeromod system has an advantage over the other alternatives with its integral sludge 

digestors.  This will allow sludge to thicken over time and reduce the frequency of sludge removal 

from the plant.  It will also allow provide a head start in biosolids handling if future biosolids 

handling options are ever considered, such as treating biosolids to Class B biosolids or 

constructing a composting system. 

A disadvantage of the Aeromod system is the rectangular clarifiers.  In general, circular clarifiers, 

such as those presented in Alternative 2, perform better than rectangular clarifiers.  However, 

given the low TSS entering the treatment plant from the STEP system, meeting TSS limits should 

be easy to achieve with all alternatives. 

Operations & Maintenance 

The sequential oxidation process is relatively low maintenance. RAS pumping and solids wasting 

are performed with airlift pumps, and the clarifier has no motors, gears, or electrical components.  

The major equipment maintenance requirements are the blowers, flow meters, and electronic 

actuators. In addition, the diffusers used in the aeration basins and digester are accessible without 

turning off the blowers or draining the tanks, so the basins will not require draining to inspect and 

clean the diffusers. 

The cyclic aeration is automated, and blowers are automatically turned up or down based on the 

DO levels in the aeration basins, so the plant will not require constant attention or manual 

adjustments.  



 

FBSD – GENERAL SEWER PLAN & FACILITIES PLAN 6.3 - Wastewater Treatment Alternatives Evaluation 

60 

This system will require routine maintenance, inspection, and cleaning of its major components. 

The clarifiers will require cleaning of the clarifier basin, weirs and launders and require inspection. 

In addition, the aeration system will require occasional cleaning of diffusers, which can be raised 

to the surface without the need to take the basin offline.   

Site Layout 

The most significant advantage of this alternative is its small footprint. No flow splitter or RAS 

pump station will be needed.  The entire activated sludge system, clarifiers, and digestors are 

included in a single package.  The compact system utilizes a common wall design which saves 

costs on concrete and piping between basins.  In addition, the integral digestor can be used alone 

without the need to convert the L-2 lagoon to a solids holding basin. 

See Appendix B, Figure 6-1 & 6-2 for a conceptual layout of this alternative. 

Alternative 2 – Activated Sludge 2 with Biological Nutrient Removal (i.e., Smith 

and Loveless) 

This alternative specifically evaluates the activated sludge system offered by Smith and Loveless.  

The system is known as the OXIGEST Wastewater Treatment System.  It is a package system in 

the configuration of a donut or bullseye.  The Smith and Loveless system was used as the basis 

of this alternative evaluation, however, other wastewater equipment vendors provide similar 

systems with this configuration.  

Process Description 

This process consists of an activated sludge biological treatment and clarification system 